2011-10-05 16:08 vfernandesvale 0140853029 >> EMC MOTOCULTURE P 1/19

CATALOGUE PIECES DE RECHANGE

BERNARD Loisirs

TRACTEUR DE PELOUSE
MODELE: BL 1236 SP

N°DE PRODUIT : 9540023-81

Gamme 1994 le (11/03/94.
142092 10.12.93



""" 2011-10-05 16:08  vfernandesvale 0140853029 >> EMC MOTOCULTURE P 2/19

REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER BL12T36B

ELECTRICAL

i
|
i
D
&
-
|
4y
| —
/-—/Tg
19 ; -
o
7 -
O
P -
aEg
[‘" / (7,
/1: "
¢l /
ot ,
[
35 ,' ! I
!

J ‘_-‘-_—.
b -

! T -

Tt - L __ _ s



2011-10-05 16:08

vfernandesvale

REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER BL12T36B

ELECTRICAL

KEY * PART
NO.  NO.

1 873510400
2 532108423
3 532133909
5 532108235
6 532104445
7 532109553
8 817021008
g 532122147
10 532123820
11 532124211
12 532125104
14 532124756
15 532121305
6 873510500
17 532108824
18 532128353

DESCRIPTION

Nut, Hex Keps 1/4-20
Assembly, Cable
Battery

Bracket, Switch
Switch, tnterlock
Switch, interiock
Screw, Tap Hex Hd.
Key, Molded

Cover, Key ignition
Nut, Ignition
Switch, Ignition

Tie, Cable

Switch, Plunger
Nut, Keps 5/16-18
Fuse

Assembly, Cable

0140853029 >>

KEY
NO.

19
20
21
22

23
24
25
26
27
28
29
30
34
35
36

PART
NO.

532132223
873350400
810090400
874780408

811050400
532131563
532138406
874760412
819091016
810040400
532121264
873220400
873510600
811050600
811030400

EMC MOTOCULTURE P 3/19

DESCRIPTION

Harness, Ignition

Nut, Hex Jam 1/4-20
Washer, Lock 1/4

Bolt, Fin Hex

14-20UNC x 1/2 Gr. 5
Washer. Lock Ext. Tooth 1/4
Cover, Terminaf

Solenoid

Bolt, Hex Hd. 1/4-20 UNC x 3/4
Washer 9/32 x5/8 x 16
Washer, Lock 1/4

Cap, Battery

Nut, Fin Hex 1/4-20 UNC
Bolt, Hex 3/8-16

Washer, {_ock, Ext. Tooth 3/8
Washer Lock 1/4 Ext.

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION



2011-10-05 16:09 vfernandesvale 0140853029 >> EMC MOTOCULTURE P 4/19

REPAIR PARTS

12 HP 36" TRACTOR - - MODEL NUMBER BL12T36B
TRANSAXLE PEERLESS - MODEL NUMBER 930-028




2011-10-05 16:09

vfernandesvale

REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER BL12T368B

TRANSAXLE PEERLESS - MODEL NUMBER 930-028

REF PART

NO.

b eaw a a
(D\IUIA(.OT\J—ROV.DQJ*JO)U’I-F‘-QJT\J—L

RN P2 MO M
N = O

[
m

memmwwmmwmmmm
O(.D(D‘JO‘)UT-&A(;JI\J—*O(DED\!

404

~
—

NQ.

772108
780086
770102
776280
776219
778139
778136
792136
784352
784355
778229
778113A
778221
7780868
778260
786139
786102
792077
792078
792079
788061
792073

792125

792035
788040
780072
780108
780001
732001
788051
780105A
7801184
790003
790007
790008
786026
792076
792128
780047

DESCRIPTION

Cover, Transaxle

Bearing, Needie

Case, Transaxie

Shaft, Counter

Shaft and Pinion Assambly, Qutput
Gear, Cutput

Gear, Spur 15 Testh

KeY

Collar, Shiftar

Rodand Fork Assembly, Shift
Gear, Bevel 42 Teeth
Bevel Pinion; Input

Gear, Bevei

Gear, Bevel Pinion

Gear, Ring

Pin, Drive

Spacer, Neutral

Ball, Steel 5/16" diameter
Set Screw 3/8-16 x 3/3
Spring

Ring, Feit

Screw, Flanged Hex Head, Thread
Forming 1/4-20 x 1-1/4
Ring, Retainer

(4 required, package of 2)
Ring, Retainer

Ring, Retainer

Washer, Thrust

Washer, Thrust

Washer

‘0" Ring

Seal, Square Cut
Bushing, Flanged
Bushing, Flanged

Disk, Brake

Plate, Brake Pad

Pad, Brake

Pin, Dowel

Washar, Fiat

Washer, Flat

Lever, Brake

0140853029 >>

REF PART

NQ.
42

43
44
45
46
47
48
48
5C
51
52
53
53A
54
55
56
57
58
59
60

61
62
64
65
66
57

68
63
70
71
75
76
77
80

NO.
792073

792075
790025
776315A
778135
774883
774884
778191
778125
T78124A
778123A
7781224
778209
778230
778151
778126A
778127A
778128A
778163
788081

786082
786123
792074
780109
788087
732085

786086
780051
786118
788069
786116
780080
788075
7880678

EMC MOTOCULTURE P 5/19

DESCRIPTION

Screw, Flanged Hex Head, Thread
Forming 1/4-20 x 1-1/4

Locknut 5/16-24

Hoider, Brake Pad

Shaft, Brake, 4-Keyed

Shaft, Input

Axle, 10-5/8" long

Axle, 15-1/4" long

Gear, Spur 37 Teeth

Gear, Spur 35 Teeth

Gear, Spur 30 Teeth

Gear, Spur 25 Teeth

Gear, Spur 22 Teeath

Gear, Spur 19 Teeth

Gear, Spur 12 Teeth

Gear, Spur 15 Teeth

Gear, Spur 20 Teath

Gear, Spur 25 Teeth

Gear, Spur 28 Teeth

Gear, Spur 31 Teetn

Chain, Roller

(Number 41 Chain, 24 Links)
Sprocket 9 Teeth

Sprocket 18 Teeth

Plug, Hex Head 9/16-18 Thread
Washer, Thrust

Spacer

Screw, Flanged Hex Head, Thread
Forming 1/4-20 x 2-1/4

Bracket, Brake Lever

Washer, Thrust

Spacer

Seal, Square Cut

Disk

Washer, Thurst

Ring, Retaining

Grease. Bentonite (32 Oz. Bottle)

NGTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

Parns must be ardered from Tecumseh Products Co.

HARDWARE SHOWN LARGER FOR EASIE IDENTIFICATION



2011-10-05 16:10

vfernandesvale

REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER BL12T368

TRANSAXLE

0140853029 >>

EMC MOTOCULTURE P 6/19

KEY
NO.

—
QOO ~IMU 2R -

"
12
17
18

PART
NO.

532123385
812000028
532127054
532125096
873680500
872140506
532123378
817490512
532110422
£32121749
532123583
874760540
532126293
871040412

DESCRIPTION

Pulley

Ring, Rstainer

Transaxle 6 Sp, Pesrless 930
Key, Woodrutt #9

Nut, Crownlock 5/16-18

Bolt, Carriage 5/16-18 UNC x 3/4
Strap, Torque

Screw 5/16-18 x 3/4

Spring, Brake

Washer 25/32 x 1-1/4 x 16 Ga.
Key, Square

Solt. Fin Hex 5/16-18 x 2-1/2
Link, Shift

Bolt, Fin Hex

1/4-2B UNF x 3/4 Gr. 8

KEY
NO.

19
20
21
22
23
24
25
28
27
28
30
32
34
35

PART
NO.

810040400
819091210
532126292
532105701
532122011
532128202
876020416
873810500
873510500
532128085
532123682
819111116
811050500
812000001

DESCRIPTION

Washer, Lock 1/4

Washer 9/32 x 34 x 10 Ga.
Arm, Shift

Washer, Shift Plate

Knob, Goif Club

Handle Asm. Shift

Pin, Cotter 1/8 x 1

Nut, Hex Nylon

Nut, Keps 5/16-18
Extension, Spring

Knob, Retainer

Washer 11/32 x 11/16 x 16 Ga.
Washer, Exterpat Tooth 5/16
E-Ring

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION



2011-10-05 16:11 vfernandesvale 0140853029 >> EMC MOTOCULTURE P 7/19

REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER BL12T368
GROUND DRIVE

2
i
: i
© ;
G5
4
C?\
K 5
6
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO NO
1 873680500 Nut, Crownlock 5/18-18 13 819131316 Washer 13/32x 1316 x 16 G
v ; d.
g 874760512  Bolt, Hex Hd 5/16-18 UNC x 3/4 14 873930600  Nut, Centariock 3/8-16 UNC
. 532131205 Keeper,Mower Drive, R. H. 15 8736806800 Nut, Crownlock 3/8-16 UNC
: 532134828  Pulley, Engine 18 532126471 Clip, insulated
2 810040700 Wasner, Lock 7/16 17 532122082  Spacer, Retainer
¢ 871170744 Solt, Fin. Hex 7/16-20 18 £32131458  Spring Extension
7 532126520  Traction, V-Belt Drive 19873510500 Nut, Keps 5/16-18 UNC
5 532123405  Keeper, T/A Groung Drive Beit 20 532123891 Keeper, T/A Ground Drive Belt
0 872140612 Bolt, Carr. 3/8-16 UNC x 1-1/2 21 819111016 Washer 11/32 x 5/8 x 16 Ga.
15 232123396 Keeper, Belt Grouna Drive idler 22 532123404  Keeper, Frame Ground Drive Belt
532123395  Arm, Ground Drive Clutch 23 532131204  Keeper, Mower Drive, L. H.
12 532123674 idler, Flat

HARDWARE SHOWN LARGER FOR EASIER iDENTIFICATION



rrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrronnda

2011-10-05 16:11 vfernandesvale 0140853029 >> EMC MOTOCULTURE P 8/19

REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER BL12T36B

SEAT

KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO NO
; ggggg%y Bolt, Carriage 1/4-20 x 1-1/4 13 874780814  Bolt, Fin Hex
g 8746410[); geat S 1/2-13UNC x 7/8 Gr. &
2 ;::(r)e:\;vé lotted Pan Head 14 810040800  Washer,Lock Hvy Hefical Spring
4 873680500 -32 x 1/2 15 819171912  Washer, 17/32 x'1-3/16 x 12 Ga.
Nut, Crownlock 5/16-18 16 532127018  Bolt, Shouider
g gggégi?g? glc_ﬁt. lSho?ldeé 5/16-18 UNC 17 532121251 Striﬁ, Feam
ip, Insulate 18 532123976  Nut, Hex Large Flange Lock
673 g;ggg&ooo Nut, Keps #10-32 UNF 19 532121248  Bushing, Snago o
5 5821262%2 Bolt, Fin Hex 3/8-16 UNC x 3/4 20 532121250  Spring, Compression
0 53212647? gll'acket. Pivot Seat 21 332121249  Spacer, Spiit 28 id. x .88 Lg.
11 8191593 ip, Insulated 22 532121246  Bracket, Switch, Mounting
1 10 Washer 12/32 x 2 x 10 Ga. 23 532131451 Pan, Seat
2 873680600  Nut, Crowniock 3/8-16 UNG '

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION



|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

2011-10-05 16:12 vfernandesvale 0140853029 >> EMC MOTOCULTURE P 9/19

REPAIR PARTS

12 HP 36" TRACTOR - - MODEL NUMBER BL12T36B
STEERING WHEEL

13 } -
\‘\ g
2
11 \’) L
10 s‘g
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO, NO. NO. NO.
1532133742  insert, Wheel, Steering 8 532123651  Shaft, Steerin
2 532124701 Nut, Lock 3/8-24 UNF 9 532124210  Clip, éteeringg
g 819133808 :Nasher 12/32 x 2-3/8 x 8 Ga. 10 532123438  Bushing, L.ower, Stearing
: 532133741 Wheel, Sﬂteen‘ng 11 812000045  Ring, Retaining
2 giﬂ?[lgq ggg gieeve.;tee;;nogm . 12 819211618  Washer21/32x 1 x 16 Ga.
crew, Hex -16 x 1/ - 13 532104820  Adaptor, Whee, '
7 532102803  3ushing, Steering / e el Steering

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION



2011-10-05 16:12 vfernandesvale 0140853029 »> EMC MOTOCULTURE P 10/19

REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER BL12T36B
SECTOR GEAR / AXLE SUPPORT

=
KEY PART DESCRIPTION KEY PART DESCHIPTION
NO. NG. NO. NO.
1 532132566  Link, Drag 12 532126847  Bushing
2 874780828  Bolt, Fin Hex 1/2-13 x 1-3/4 13 874760512  Bolt, Hex Hd. 5/16-18 UNC x 3/4
5 532121926  Gear, Sector 14 819111416 Washer 11/32 x 7/8 x 16 Ga.
6 532121927  Bushing 15 872110806 Boit, Carriage 3/8-16 UNC x 3/4
7 873030800  Nut, Heavy Hex Top Lock 1/2-13 16 872140622  Bolt, Carriage
UNC 17 532121912  Support, Front Axle
8 532126472  Clip, Insulated 18 873220600 Nut, Fin Hex 3/8-16 UNC
9 87368080C  Nut, Crownlock 3/8-18 19 873930600  Nut, Centeriock 3/8-18 UNC
10 B76020412  Pin, Cotter 1/8 x 3/4 20 873680600  Nut, Crownlock 3/8-16 UNC
11 819131316  Washer, 13/32 x 13/16 x 16 Ga. 21 873680500 Nut, Crownlock 5/16-18

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION



2011-10-05 16:13 vfernandesvale 0140853029 >> EMC MOTOCULTURE P 11/19

REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER BL12T36B

FRONT AXLE

8
2

KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NQ. NO. NO.

1832121232  Cap, Spindie 8 £32121749  Washer 25/32 x 1-1/4 x 16 Ga.

2 812000029 Ring, Clip 9 B76020412 Pin, Cotter 1/8x 3/4

3 532121748  Washer 25/32 x 1-5/8 x 16 Ga. 10 818131316  Washer 13/32 x 13/16 x 16 Ga.

4 532121922 Nyliner 11 532126847  Bushing

5 E32121914  Axle, Front 12 532121924  Rod, Tie

& 5321243831 Bearing, Thrust 13 532121918 Spindle, L.H. Asm.

7 532121919 Spindle, R.H, Asm.

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION



2011-10-05 16:13 vfernandesvale 0140853029 »> EMC MOTOCULTURE P 12/19

REPAIR PARTS

12 HP 36" TRACTOR - - MODEL NUMBER BL12T36B
FENDER / CHASSIS

KEY PART DESCRIPTION KEY PART DESCRIPTICN
NO.  NO. NO. NO.

1 532129985 Case, Batterv 11 Ran1aAq4z Ak CAlf Tem cdime VARSAL ce i 1o o



2011-10-05 16:14

vfernandesvale 0140853029 >> EMC MOTOCULTURE P 13/19

REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER BL12T36B

HOOD

KEY
NO.

O @~ DU PPN -

PART
NO.

532124657
873510400
819091015
874780410
532126675
532122549
532122548
817411310
874780412

11

DESCRIPTION KEY

NO.
Extensian, Spring 10
Nut, Hex, Keps 1/4-20 11
‘Washer, 9/32 x 5/8 x 16 Ga. 12
Bolt, Hex Fin. 1/4-20 UNC 5/8 Gr.5 13
Bolt , Shouider 16
Bracket, Hood R. H. 17
Bracket, Hood L.H. 18
Screw, Fin. Hex #13-18 Hi-Lo x 5/8 19

X
Soit, Hex Fin. 1/4-20 x 3/4 Gr. 5

PART
NO.

532123683
532132918
532127659
532125747
532124346
819091016
819111116
811030400

DESCRIPTION

Brace, Hood

Hood

Lens, Plate, Grill

Grill

Nut, Self Thread, Washer Head 1/4
Washer 9/32 x 5/8 x 16 Ga.
Washer 11/32 x 11/168 x 16 Ga.
Washer Lock Ext. 1/4

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION



2011-10-05 16:14 vfernandesvale 0140853029 »> EMC MOTOCULTURE P 14/19

REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER BL12T36B

DASH

14
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
1 532132734  Cap, Fuei 12 532003720  Spring
2 532138393  Assembly, Dash & Fuel Tank 13 532126450  Clip, Height Adiustment
3 532123487  Clamp, Hose 14 532126115  Knob, Height Stop
4 532008544  Line, Fuel 15 532122023  Adjustment, Quadrant Height
5 532008548  Line, Fual 16 532124346  Nut, Self-Threading 3/16-18
6 873510400  Nut, Hex, Keps 1/4-20 17 872110404  Bolt, Carriage 1/4-20 x 1/2 Gr. 5
7 532124996  Clip, Fuel Line 18 532130745  Support Assembty, Dash
8 819091216  Washer 9/32 x 3/4 x 16 Ga. 19 532134744  Brace, Cross
9 874760428  3clt, Hex, Fin 1/4-20 x 1-3/4 20 818000408  Screw. Self-Tapping 1/4-20 x 1/2
10 819091413  Washer 11/32 x 11/16 x 16 Ga. 21 819090816  Washer 9/32 x 1/2 x 16 Ga.
11 532121249  Spacer, Solit 22 £32134014  Plug, Dome

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION



0140853029 >>

2011-10-05 16:15

vfernandesvale

REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER BL12T368

ENGINE / THROTTLE

w oo agr [G) RRLNE PV ) |\ Y

KEY
NO.

PART
NO.

817720408
532133025
532123528
810040500

532002949
532081328
819101216

DESCRIPTION KEY
NO.

Screw, Hex Thd, Cut 1/4-20 x 1/2 10
Control, Throttia 11
Engine, Tecumseh OVXL 120 12
Bolt, Hex Head Philfips 15
Washer, Lock Heavy Helical Spring
5/16 17
Gasket, Exhaust
Bolt, Shoulder 5/16 18
Wasner 5/16 x 3/4 x 16 Ga. 19

EMC MOTOCULTURE P 15/19

15

\

| SPARK ARRESTER KI~ |

PART
NO.

810040400
874760412
532138032
532137180

817490624

532126636
532134085

DESCRIPTION

Washer, Lock Hvy. Helical 1/4
Bolt Hex Hd 1/4-20 Unc x 3/4
Muffler

Arrester, Spark (Optional
equipment)

Screw, Hex Wsh Hd Thdrol
3/8-16 x 1-1/2

Keeper, Ground Drive Beit
Stop, Throttla

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION



2011-10-05 16:15 vfernandesvale 0140853029 »> EMC MOTOCULTURE P 16/19

REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER BL12T36B

DECALS
ZIO 17 4 & 5 6 3 10

18
------ r /18
14 T .“
KEY PART DESCRIFTION KEY PARY DESCRIPTION
NQ. NO. NO. NO.
3 532125816  Decal, Hood, L. H. 15 532126194  Decal, Caution, Deflector, (English/
4 532125817  Decal, Hood, R. H. French/German/Dutch)
5 532125820 Deca!, Grill 177532125835  Daecal, Steering Wheet
6 532138314  Decal, Side Panel 18 532121549 Decal, Caution, Battery, (French/
8 532125818  Decal, Fender German}
10 532133795  Decal, Caution, (English/French) 19 532125590  Decal DBA
14 532126192  Decal. Warning, Deiflector, {English/ 20 532123637  Decal, Instruction, Operating,
French/German/Dutch) {English/French)
-- 532131745 Manual, Gperator's

Available accessoriesnot included with tractor:

-- CE38 Grass Catcher
WHEELS & TIRES
KEY PART DESCRIPTION
NO. NO.
1 532059152  Cap, Valve
2 5320865133  Stem, Valve
3 532124957  Fitting, Grease
(Front Wheeis Only)
4 532132696  Tire, Front
4 532132703 Tira, Rear
5 532058804 Tuba, Front
(Optional Service Item Cnly)
5 532008134 Tube, Rear
(Optional Service Item Cnly)
8 532124843  Rim, Front
6 532124844  Rim, Rear
7 532104757 Cap, Axle
8 532124859  Bearing, Fiange
§ 532121748 Washer 25/32 x 1-5/8 x 16 Ga.
10 532104757 Cap, Axls




1 2011-10-05 16:16  vfernandesvale 0140853029 >> EMC MOTOCULTURE P 17/19

REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER BL12T36B

MOWER DECK




T eJdlr1Tiu-us 10210 vrernanaesvate  ~ - T

REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER BL12T368

MOWER DECK
KEY  PART DESCRIPTION KEY PART DESCRIPTION
NG.| NO. NQO. NO.
1 532127743 Spring, Mower Clutch 26 532129863  Washer .150 Thk.
2 532122052  Spacer, Retainer 27 532129983  Deck Assembly
3 873680600  Nut, Crowniock 28 532129207  Pulley, Mandral
4 532130840 /Brake Asm. 29 873050900  Nut, Flangelock 9/16
5 832131251 | Guide, Belt Idler 30 532136631 Bracket, Asm. Deflector
6 532121316  Pulley, Fiat Idler 31 817490508  Screw, Hex Wsh. Thdrol.
7 872110616  Bolt, Carr, 3/8-16 x 2 Gr. 5 5M16-18 x 1/2
8 819131410  Washer 13/21 x 7/8 x 10 Ga. 32 532122051  Arm, Support idler Mower
9 532127744  ArmAsm., |dler Mower 33 532131560  Deflector
10 872110808  3olt, Carriage 3/8-16 x 1 36 §532121880 Rod, Hinge
11 532130841 RHod, Brake 37 532123713  Spring, Torsion Deflector
12 532127356  Bracket, Lift R.H. Rear 38 532105304  Cap, Sleave
13 872140505  Boit, Carriage 5/16-18 x5/8 39 819111016  Washer 11/32 x5/8 x 16 Ga.
14 873680500 Nut, Crowniock 5/16.18 40 532110452 Pushnut
15 532127357 Bracket, Lift L.H. Rear 41 532131264 V-Beit
16 532130837 Keeper, R.H. 42 819171616 Washer 11/32 x 5/8 x 16 Ga.
17 532128508  Link, Asm. Mower Stabilizer 43 532124660 Retainer, Spring
18 53212851t  Pin, Drive 44 532130836  Keeper, L.H.
19 532127380  Bracket, Asm. Front 45 532110485  Bearing
20 532128456  Blade 46 | 532128774  Housing, Mandrel
21 532129962  Washer, Hard 47 532129895 Bearin%
22 810030800 Washer, Lock 3/8 48 532133172 Shaft, Asm. Mandrel (Inct. Key #47)
23 532850857 Bolt 3/8-24 x 1-1/4 Gr. 8 —/ 5632130794  Mandrel Asm. {Includes Key Nos.
24 532136929  Stripper 21-23, 26, 29 and 45-48)
25 532078158  Boft 5/16-18 x 1-1/4 -~ 532138316 Deck, Service Compiete

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

UI4u02ouUEY ## "EML MUIULULIUKE P 10771y 77



2011-10-05 16:17 vfernandesvale 0140853029 »> EMC MOTOCULTURE P 19/19

REPAIR PARTS
12 HP 36" TRACTOR - - MODEL NUMBER BL12T36B

BRAKE / REAR MOWER LIFT ASSEMBLY

26
\?LB :
~.
@.
25 %\
24

KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.

1 532071673  Cap, Plunger 16 819251816  Washer 25/32 x 1-1/8 x 16 Ga.

2 532123436 Rod, Parking Brake 17 812000034  Ring, Klip

3 532123437  Bracket, Parking Brake 18 6532106888  Spring, Brake Rod

4 532124872  Cover, Pedal 19 873800600  Locknut, Hex w/Washer (nsert

5 532122504  Bracket, Clutch Pedal, LH 3/8-16 UNC

6 876020312  Pin, Cotter 3/32 x 3/4 20 873350600  Nut, Hex, Jam 3/8-16 UNC

7 819131016  Washer 13/32 x 5/8 x 16 Ga. 21 532130841 Rod, Rear Brake

8 817490508  Screw. Hex. Thd. Roll. 22 532127378  Trunnion, Lift

5/16-18 x 1/2 23 873680600  Nut, Crownlock 3/8-16 UNC

9 876020412  Pin, Cotter 1/8 x 3/4 24 819132012  Washer 13/32 x 1-1/4 x 12 Ga,
10 819131316 Washer 13/32 x 13/16 x 16 Ga. 25 532124961  Spring, Retainer
1 532123543  Rod, Brake Front 26 B73930600  Nut, Centeriock 3/8-16 UNC
12 532129567 Assembly, Clutch/Brake Pedaj 27 532127369  Link, Threaded
13 532123394  Rod, Clutch 28 532127358  Assembly, Rear Mowaer Lift
14 532121978  Bracket. Lift, Shaft 29 872110506  Bolt, Carriage 5/16-18 UNC x 3/4
15 532123641 Assembly, Brake, Pivot, Arm 30 873510500  Nut, Keps 5/16-16 UNC

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION



